



Test Certificate

This certifies that the green flat woven fabric Ref: MAIN LINE PLUS MERMAID Pc No 821972024 supplied by Interface Fabrics Ltd, has been tested at FIRA International Ltd and has successfully satisfied the requirements of BS EN1021-1: 1994 (cigarette), BS EN1021-2: 1994 (match flame equivalent) and BS 5852: 1990 Section 4: Ignition source 5, when tested in combination with a combustion modified high resilience foam 35kg/m³ Ref: CMHR35. This composite also satisfies the ignition requirements of BS 7176: 1995: for Direct testing, for Medium hazard applications. The material was water soaked prior to test in accordance with the standards.

(FIRA Report FTF2F01042)

Date: 9/11/00

SIGNATURE

NAME

Natalie Bryder

POSITION

Upholstery Technologist

CERTIFICATE DATE

November 2000

For and on behalf of FIRA INTERNATIONAL LTD

TERMS AND CONDITIONS OVERLEAF

This certificate only relates to the sample(s) supplied and tested at the time. Re-testing at intervals is recommended and should be subject to agreement between the supplier and the purchaser.



